PDISPLAYS2GO

Item No.:LTCEIL20

Installation guide
Guide d'installation
Installationsanleitung

Guia de instalacion
Guia de Instalacao

S dd

Guida d'installazione
AL TOHERHA
MNHCTpyKUMs No ycTaHOBKe

ZARUH

=/

400X400 30kg 26”-55" -810mm

B [E

\'v_—_e

- A1 A2 A3
@X4 @X4 @X4

M4x25mm/ \M5x25mm/ \M6x25mm,

= " wall plate

M8 washer

M8x55 screw

A4 ‘A5 A6 (2PGS) / (2PCS)
x4 x4/ /oy x4 C\— al
( ii) © adaptor.
l\ﬁmm v i (4PCS)\
B1 B2 B3 -

M6 nut

(4PCS)\B° @0 |
7@

/7x5 ﬁxs @xs
I /)

4x4/5x5 M6/M8
Allen key box wrench

M6x16 screw
(4PCS)

M6 washer
(4PCS)

Magnetic removable

\
N9

o

~

-

STEP1

Adjustment angle

~

M8

5x5 Box Wrench
Allen Key

v

Loosen the adjusting nuts

TIVM

[
Adjustment angle

Allen Key Tightening the adjusting nuts

N
/ STEP2

VESA: 200X100/200X200

_— = ... ] M6x16 screw
M6 (4PCS)
Box Wrench
M6 nut/T
(4P CS) M6 washer ax4
4PCS
( ) Allen Key

o

| -
~

VESA: 300X200/300X300/400X200/400X400

) (7

200
300
400

M8 nut x % QQ@L\
(4P CS)\ , 300
s 400 e
- adaptor
(4PCS)
M8
Box Wrench

/STEP3-A

’ Solid concrete mounting ‘

Solid concrete

60mm
P®3/8 (10mm)
STEP3'B Wood stud
’ Wood Stud Mounting ‘ 60mm
®3/16  (5mm)

N

/STEP4-A

’ Attaching the VESA plate to the monitor

Square washer(A6)

Large hole for

Q// M8 screws
O—

Medium hole for
[ M5 and M6 screws

{___Small hole for

M4 screws




STEP4-B Square washer(A6)

Large hole for
— M8 screws

’ Attachingthe VESA plate to the monitor

Medium hole for
[ M5and M6 screws

Pe¢

{—__Small hole for
M4 screws

STEPS

M8 MIN:510mm .
Box Wrench -\\ MAX:810mm
Tighten or loose the screw nuts M8 wt| ~ 5x5 o
on the head of the TV plate to adjust Ll = AllenKey o

the tilting function

-2°~15°

A caAuTION

This product contains small items that could be a choking hazard if swallowed.Keep these items away from young children.

e Make Sure these instructions are read and completely understood before attempting installation.If you are unsure of any part of this installation,please contact a professional
installer for assistance.

e The wall or mounting surface must be capable of supporting the combined weight of the mount and the display,otherwise the structure must be reinforced.

e Safety gear and proper tools must be used.A minimum of two people are required for this installation.Failure to use safety gear can result in property damage,serious injury or
death.

e please check joint parts every two months,making sure the screws are loosened or not.

This product was designed to be installed on wood stud walls and solid concrete walls.Before installing, make sure the wall will support the combined load of the equipment and
hardware.Never exceed the maximum load capacity 30 KG,or else it may result in product failure or personal injury.

\_ Note:this productis intended for indoor use only.Use of this product outdoors could lead to product failure or personal injury.




	页 1
	页 2

